


 
 
 
 
 

 

Copyright 2016 © CSIR – June 2016 

Chapter 6, Marine Ecology, pg i 

 
 

ANZECC Australian and New Zealand Environment and Conservation Council 
BCF Bioconcentration Factor 
CCC Criteria Continuous Concentration 
CCME Canadian Council of Ministers of the Environment 
CD Chart Datum 
CEB Chemically Enhanced Backwash 
CIP Clean in Place 
CITES Convention on International Trade in Endangered Species 
CMC Criteria Maximum Concentration 
CMS Convention on Migratory Species 
CSIR Council for Scientific and Industrial Research 
DAF Dissolved Air Flotation 
DBNPA 2,2-dibromo-3-nitrilopropionamide 
DEAT Department of Environment Affairs and Tourism 
DFS Detailed Feasibility Study 
DSP diarrehetic shellfish poisoning 
[...]
Pre-treatment of Intake Waters 
Chemical pre-treatment of the intake water and periodical cleaning of the reverse osmosis membranes 
is essential for the effective operation of desalination plants.  Pre-treatment and cleaning include 
treatment against biofouling, suspended solids and scale deposits.  The type of pre-treatment system 
used depends primarily on the intake type (e.g. pre-treatment for an open water intake is generally 
more complex and comprehensive than that for sub-surface intakes) and the feedwater quality. 
 
The main components of the pre-treatment system for the proposed Tongaat desalination plant are: 
 

• Tretament against biofouling by chlorination; 
• Removal of suspended material by coagulation (ferric sulphate or ferric chloride) or 

flocculation (involving sedimentation, filter beds and/or Dissolved Air Flotation), followed by 
membrane filtration (e.g. ultrafiltration membrane); 

• Control of scaling by acid addition (lowering the pH of the incoming sea water) and/or dosing 
with special ‘antiscalant’ chemicals; and 

• Cartridge filters as a final protection barrier against suspended particles and microorganisms 
before the reverse osmosis units. 

 
With the feedwater intakes located at 15 m depth this will reduce the intake of unicellular algae, 
floating debris, grease and oil.  Chlorination of the intake water would nonetheless need to be 
undertaken to ensure that the pumping systems (e.g. intake pipe and membranes) are maintained free 
of biofouling organisms.  For example, larvae of sessile organisms (e.g. mussels, barnacles) can grow in 
the intake pipe, and impede the flow of the feedwater.  Biofouling of the membranes by algae, fungi 
and bacteria can rapidly lead to the formation and accumulation of slimes and biofilms, which can 
increase pumping costs and reduce the lifespan of the membranes. 
 
Sodium hypochlorite (NaOCl) is typically used as an oxidising agent added intermittently at the 
offshore intake structure as shock dosages to prevent marine growth.  The exact chlorine shock-dosing 
regime (e.g. dosing schedule and concentration) is not known at this stage.  As RO membranes are 
typically made from polyamide materials, which are sensitive to oxidising chemicals, residual chlorine 
needs to be neutralised with sodium bisulfite (SBS) before the feed-water enters the RO units.  As a 



 
 
 
 
 

 

Copyright 2016 © CSIR – June 2016 

Chapter 6, Marine Ecology, pg 6-73 

consequence, the chlorine concentration will be very low to undetectable in the brine effluent from 
the plant and is thus assumed to be below the 3 μg/ℓ limit as permitted by ANZECC (2000), which 
provides the most conservative guideline value (Table 6-4). 
 
Compliance with the guidelines is thus expected, but for the sake of completeness a summary of 
chlorine chemistry and its potential effects on the receiving environment is provided in Appendix A.  
This serves to highlight the importance of assuring that chlorine is at all times sufficiently neutralised 
before discharge of the brine. 
 
Sodium metabisulphite is a powerful reducing agent that reduces hypobromous acid (HOBr) to 
hydrobromic acid (HBr) and is in turn oxidized to sulphate.  Although the reaction products are non-
hazardous, sodium metabisulphite may cause oxygen depletion if the dosing is not adjusted properly.  
However, sodium metabisulphite rapidly reacts with free chlorine but has a much slower reaction with 
naturally occurring dissolved oxygen.  The reaction chemistry involved also means that sodium 
metabisulphite can remove less oxygen from the sea water than the quantity of chlorine it is capable of 
removing.  In case of overdosing with sodium metabisulphite and resultant low oxygen levels, aeration 
of the effluent, prior to discharge may be necessary. 
 
A major disadvantage of chlorination is the formation of organohalogen compounds (e.g. THMs, see 
Appendix A).  However, as only a few percent of the total added chlorine is recovered as halogenated 
by-products, and as by-product diversity is high, the environmental concentration of each substance 
can be expected to be relatively low.  Dechlorination will further reduce the potential for by-product 
formation considerably.  Nonetheless, there is some evidence that chlorinated-dechlorinated sea water 
increased mortality of test species and chronic effects of dechlorinated sea water were observed, 
which were assumed to be as a result of the presence of halogenated organics formed during 
chlorination (see UNEP 2008 for references). 
 
A further concern is excessive bacterial re-growth in the brine after chlorination, as was for example 
recorded for a reverse osmosis desalination plant in Egypt (Diab 2002).  Bacterial counts in the brine 
were 7-10 times higher than those in the feedwater thereby posing potential health risks to marine 
biota as well as users of the marine environment (e.g. swimmers, surfers, divers).  Besides inadequate 
maintenance of the plant and an ineffective cleaning-in-place (CIP) process, excessive bacterial after-
growth is also being attributed to the use of continuous levels of chlorine.  The reason for this 
ineffectiveness is that chlorination results in the breakdown of high molecular dissolved organics into 
nutrients thus forming assimilable organic carbon (AOC).  In addition, microorganisms subject to low 
levels of biocides often exude extracellular polysaccharides as a protective biofilm that increases their 
survival rate.  Both the availability of surplus nutrients and the survival of some microorganisms can 
cause a heavy re-growth in desalination systems following chlorination (UNEP 2008).  For most large 
reverse osmosis facilities, continuous chlorination has proven ineffective and has been replaced by 
intermittent shock chlorination, which is also proposed for this project.  In severe cases of biogrowth, 
additional shock treatment may be necessary from time to time to reduce bacterial numbers to a low 
level.  Sodium metabisulphite is most commonly used for this purpose, with a typical application of 
500-1 000 mg/ℓ for 30 minutes (Redondo & Lomax 1997).  It has to be noted though that sodium 
metabisulphite reduces bacterial numbers by oxygen depletion and is, therefore, only effective against 
aerobic microorganisms, while some other bacteria might survive in anaerobic conditions. 
 
Co-discharged Waste-water Constituents 
In addition to the biocide dosing, the pre-treatment of the feedwater includes the removal of 
suspended solids, the control of scaling, and the periodical cleaning of the reverse osmosis 
membranes.  As different chemicals are suited for different types of membranes, exact specifications 



 
 
 
 
 

 

Copyright 2016 © CSIR – June 2016 

Chapter 6, Marine Ecology, pg 6-74 

for some of the additives (e.g. the antiscalant) will only be known once the reverse osmosis plant 
operator has been appointed and the membrane type decided on.  Manufacturers of reverse osmosis 
membranes will provide relevant information in product manuals and are likely to offer consultation 
with regard to pre-treatment and CIP chemicals.  This section thus describes the use and effects of 
cleaning chemicals that are used conventionally in reverse osmosis plants with open water intake 
structures.  It can generally be said that a sub-surface intake design would considerably reduce the 
need for, and volume of, any of these cleaning agents. 
 
Ferric chloride (FeCl3) will be used as primary coagulant or flocculant in the pre-treatment system.  
When added to water, a hydrolysis reaction produces an insoluble ferric hydroxide precipitate that 
binds non-reactive molecules and colloidal solids into larger aggregations that can then be more easily 
settled or filtered from the water before it passes through to the reverse osmosis membranes.  Dosing 
with sulphuric acid to establish slightly acidic pH values and addition of coagulant aids such as 
polyelectrolytes can enhance the coagulation process.  Polyelectrolytes are organic substances with 
high molecular masses (like polyacrylamide) that help to bind particles together.  The dosage of 
coagulants and coagulant aids is normally correlated with the amount of suspended material in the 
intake water.  It can range between < 1 and 30 mg/ℓ for coagulants and between 0.2 and 4 mg/ℓ for 
polyelectrolytes.  The resulting ferric hydroxide floc is retained when the sea water passes through the 
filter beds.  The filters are backwashed on a periodic basis (a few times every day), using filtered sea 
water or permeate water, to clean the particulate material off the filters.  This produces a sludge that 
contains mainly sediments and organic matter, and filter coagulant chemicals.  If co-discharged to the 
sea, ferric hydroxide may cause discoloration of the receiving water, and the sludge discharge may lead 
to increases in turbidity and suspended matter and has blanketing effects (Sotero-Santos et al. 2007, 
Lattemann & Höpner 2003).  The sludge will be gradually blended into, and co-discharged with, the 
brine effluent.  Residual ferric hydroxide in the brine will thus be minimal to undetectable.  
 
After passing through the filter beds, the feedwater may be put through a Dissolved Air Flotation 
(DAF) tank.  DAF is a water treatment process that clarifies waters by the removal of suspended matter 
such as oil or solids.  The removal is achieved by dissolving air in the water under pressure and then 
releasing the air at atmospheric pressure in a flotation tank or basin.  The released air forms tiny 
bubbles which adhere to the suspended matter causing the suspended matter to float to the surface 
of the water where it may then be removed by a skimming device.  The supernatant water (943 m3/h) 
would be kept combined with other cleaning wastewater and treated in the retention discharge tank 
prior to discharge with the brine. 
 
Scaling on the inside of tubes or on reverse osmosis membranes impairs plant performance.  
Antiscalants are commonly added to the feedwater in desalination plants to prevent scale formation.  
Antiscalants mainly comprise organic, carboxylic-rich polymers such as polyacrylic acid and polymaleic 
acid.  Acids and polyphosphates are still used on a limited scale but their use is decreasing as they can 
cause eutrophication, which results in algal blooms and excessive macroalgal growth (DWAF 2007).  
Phosphonate and organic polymer antiscalants have a low toxicity to aquatic invertebrate and fish 
species, but some substances exhibit an increased toxicity to algae (see UNEP 2008 for reference).  
The typical antiscalant dosing rate in desalination plants (1–2 mg/ℓ), however, is a factor of 10 lower 
than the level at which a chronic effect was observed (20 mg/ℓ), and it is 10 to 5 000 times lower than 
the concentrations at which acutely toxic effects were observed.  Predicted antiscalant concentration 
in the brine for this project is 4 mg/ℓ, which is still far below chronic effects level.  Due to the 
antiscalants capability of binding nutrients they may, however, interfere with the natural processes 
involving dissolved metals in sea water following discharge (see UNEP 2008 for reference).  Some of 
these metals may be important micronutrients for marine algae. 
 



 
 
 
 
 

 

Copyright 2016 © CSIR – June 2016 

Chapter 6, Marine Ecology, pg 6-75 

Polyphosphate antiscalants are easily hydrolysed to orthophosphate which is an essential nutrient for 
primary producers.  The use of polyphosphates may cause a nutrient surplus and an increase in primary 
production at the discharge site, which may lead to oxygen depletion when the organic material 
decays.  Eutrophication was reported at the outlets of some larger thermal desalination plants that 
used polyphosphates for scale control (Shams et al. 1994).  The type of antiscalant to be used may vary 
depending on the membrane type, but it is recommended that the use of a polyphosphate antiscalant 
be avoided. 
 
Despite feedwater pre-treatment, membranes may become fouled by biofilms, accumulation of 
suspended matter and scale deposits, necessitating periodic cleaning.  The cleaning intervals for 
reverse osmosis membranes are typically three to six months depending on the quality of the plant's 
feedwater (Einav et al. 2002).  The cleaning interval currently suggested for the proposed desalination 
plant is three times per year.  The chemicals used are mainly weak acids and detergents.  Alkaline 
cleaning solutions (pH 11-12) (e.g. sodium hydroxide) are used for removal of silt deposits and biofilms, 
whereas acidified solutions (pH 2-3) (e.g. citric acid) remove metal oxides and scales.  Further chemicals 
such as detergents, oxidants, complexing agents and/or non-oxidising biocides for membrane 
disinfection, are often added to improve the cleaning process.  These additional chemicals are usually 
generic types or special brands recommended by the membrane manufacturers.  Common cleaning 
chemicals include sulphuric acid, ethylenediaminetetra-acetic acid (EDTA), sodium tripolyphosphate 
(STPP), and trisodium phosphate (TSP), and dibromonitrilopropionamide (DBNPA) as non-oxidising 
biocide.  Appendix A provides a short summary of the environmental fates and effects of these 
chemicals. 
 
After the cleaning process is complete and the cleaning agents have been circulated through the 
membranes, the membranes are rinsed with product water several times.  The residual membrane 
cleaning solution and rinse water will be blended with the other residual streams from the filtration 
systems and will be sent to a mixing tank prior to be discharged with the brine effluent. 
 
Generally, the toxicity of the various chemicals used in the pre-treatment and CIP process (aside from 
biocides) is relatively low (see Appendix A), and none of the products is listed as tainting substances 
(DWAF 1995).  Of more concern is the likelihood of eutrophication (e.g. antiscalant, STPP, TSP) or 
elimination of micronutrients (e.g. antiscalant). 
 
The waste brine often contains small concentrations of heavy metals that pass into solution when the 
plant’s interior surfaces corrode.  In reverse osmosis desalination plants, non-metal equipment and 
stainless steels are typically used.  The brine from a reverse osmosis desalination plant may, therefore, 
contain traces of iron, nickel, chromium and molybdenum, but contamination levels are generally low 
(Hashim & Hajjaj 2005; Lattemann & Höpner 2003).  Heavy metals tend to become enriched in 
suspended material and finally in sediments, so that areas of restricted water exchange and soft 
bottom habitats impacted by the discharge could be affected by heavy metal accumulation.  Many 
benthic invertebrates feed on this suspended or deposited material, with the risk that the heavy metals 
accumulate in their bodies and are passed on to higher trophic levels.  At this stage, no assessment of 
the potential concentration of heavy metals can be provided, as it is an incidental by-product of the 
reverse osmosis desalination processes.  It is recommended, therefore, that limits are established for 
heavy metal concentrations in the brine discharges (see Table 6-2 for guideline values), and the brine 
be monitored regularly to avoid exceedance of these limits. 
 
The Impact Assessment tables below (Table 6-10) provide an assessment of potential impacts 
associated with the operational phase of the proposed SWRO desalination plant at Tongaat, based on 
the initial dilution and far-field brine dispersion model results currently available.  The initial dilutions 



 
 
 
 
 

 

Copyright 2016 © CSIR – June 2016 

Chapter 6, Marine Ecology, pg 6-76 

(near-field) model required target values of up 16-times dilution during maximum and average plant 
operations, and 23-times dilution during minimum plant operations, under the assumption that this 
would be sufficient to meet the relevant water quality guidelines.  These required dilutions are 